
'/4" TRIMMER Model 3703 

09-91 

To assure product 
SAFETY and RE- 
LIABILITY, repairs, 
maintenance or ad- 
justments should 
be performed by 
MAKITA Service 
Centers or other 
qualified service 
organizations. Al- 
ways use MAKITA 
replacement parts. 



Fig. Part Qty. 
No. No. U s e d  Description 
2 911168-6 
3 265941-9 
4 687052-4 
5 410062-4 
6 664064-4 
7 682502-4 
8 159301-4 

9 643550-8 
10 643408-1 
1 1  593146-4 

12 211028-5 
13 681614-0 
14 251371-0 
15 511916-9 
16 241615-6 
17 211223-7 
18 253905-5 
19 414567-6 
20 263014-2 
21 410069-0 
22 651467-1 
24 251890-6 
26 763606-2 
27 226217-9 
28 411930-4 
29 411115-2 

3 
2 
1 
1 
1 
1 
1 

2 
2 
1 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

PAN HEAD SCREW M4X40 
TAPPING SCREW 4x18 
STRAIN RELIEF 
REAR COVER 
POWER SUPPLY CORD (2X18X8;SJ) 

MOTOR REAR HOUSING (Incl. brush holder 
CORD GUARD 8-85 

64391 7-0 & Fig. 20) 
BRUSH HOLDER CAP 5-8 
CARBON BRUSH CB-408 
FIELD ASSEMBLY (Incl. garter spring 6541 00-4 

BALL BEARING 627LB 
INSULATION WASHER 
PAN HEAD SCREW M4X70 
ARMATURE ASSEMBLY (Incl. Fig 12,13,16,17) 
FAN 52 
BALL BEARING 6002LLUX 
WAVE WASHER 23 
MOTOR HOUSING 
RUBBER PIN 4 
SWITCH HOLDER 
SWITCH 
SCREW M5X33 
COLLET NUT 6 
SPUR GEAR 16 
BASE 
CHIP DEFLECTOR 

& connector 654501 -6) 

Fig. Part Qty. 
No. No. U s e d  Description 

BASE PROTECTOR 30 410585-2 
31 251308-7 
32 251815-0 
33 253903-9 
34 941151-9 
35 312650-2 
36 251819-2 
37 323495-3 
38 251420-3 
39 252632-1 
40 941101-4 
41 341136-9 
42 912116-8 
43 251815-0 
44 253903-9 
45 941151-9 
46 312396-0 
51 251919-8 
52 941151-9 
53 253903-9 
54 934301-3 

1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

A C C E S S O R I E S  
400 123008-8 1 
401 763608-8 1 
402 343577-5 1 
403 781003-0 1 
404 781008-0 1 

PAN HEAD SCREW M4X10 
SCREW M6X25 
WAVE WASHER 6 
FLAT WASHER 6 
TRIMMER GUIDE 
SCREW M6 
ROLLER 1 1  
FLAT HEAD S C R E W  M5 
WING NUT M5 
FLAT WASHER 5 
HOOK 
COUNTERSUNK HEAD S C R E W  M4X12 
S C R E W  M6X25 
WAVE WASHER 6 
FLAT WASHER 6 
GUIDE HOLDER 
C A P  SQUARE NECK BOLT M6X20 
FLAT WASHER 6 
WAVE WASHER 6 
WING NUT M6 

STRAIGHT GUIDE (Incl. Fig. 51,52-54) 
COLLET CONE (1/4" shank) 
TEMPLET GUIDE 10 
WRENCH 10 
WRENCH 17 

2 Model 3703 09-91 

c 


